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ZHEBEN: HFERAEVERAE
Client : LOLO Pipeline Co.,Ltd.

Ziesfrhhl . FHWHEXELE 2 S EEKE B-1003
Address :  Room 1003,Unit 1, No.2 Minjiang Road,Qingdao,China
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Date of Receipt :

ook A . FBEIEK
Test Kind :  Request test

2017-08-16

I ARELTANMIREEHETH.

The test report is invalid without the stamp of the testing organization.

2. FRELHE . FEN, MHEABRL TR

The test report is invalid without signatures of the examiner and approval.

3. AR BB

The test report with defacement will be invalid.

4 R GRS SR 5 B

The test result is only for the received samples.

5. MUABEETRY FERIME+LHNRE, @A T2,
Any concerns and questions on the test report should be brought to the testing organization within 15 days after receiving the test
report. the overdue request will not be processed.
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Tested samples will be kept for one (1) months unless otherwise required.
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Any copied test report is invalid (except complete copy with the stamp of the testing organization).
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R
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Hudl: / Address: TKF MRS EURIEH / Nonglian, Yangshe, Zh % ! 215600 1% / Telephone: 0512-58985795
#iFELIE / Complaint telephone: 0512-58985795 {4 # / Fax: 0512 765 HEF / E-mai HYJS.1973@163.c0m P4k / Web: www.zjghaiyu.com



545 No.: 2017-0816-53N
H Y Page: 2of2

oA
TEST REPORT
HYJS-BG-518-03-3

T v 44 R R fri H N
Description of Sample Specimen Testing Date
S A A194 2HM B RE(TEMP): 25°C
Grade/ Dimension Environmental Conditions | AHXJ {8 ¥ (Humidity): 60%
FEmRAs @50 X 20mm AFE 1 .
Sample State 1 piece of specimen of ®50X20mm.
ErRE |
Number of Client
1. {KA5K: 5 Macroscopic examination
K4k #% Reference of Test: ASTM E381-01(2012)
o H il 45 5% #E
Item of Test Result of Test Note
Subsurface conditions: S-1
s H 2R B B Random conditions: R-1 L1
Etch test for macrostructure and defect Center segregation: C-2 see Fig.1
Other conditions: No defects

B 1. REAR Rk

Fig.1. Etch test for macrostructure and defect
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REENM: FRHREHAELERAF
Client : LOLO Pipeline Co.,Ltd.

ZAepfcHibt . FRWHEX RIS 2 SEEKE B-1003
Address :  Room 1003,Unit 1, No.2 Minjiang Road,Qingdao,China

g = = -
Date of Receipt :

B oK A TR
TestKind : Request test

2017-08-16

I ARELEARHARE EHELA.

The test report is invalid without the stamp of the testing organization.

b
2. FWMELHEH . HEA. HHEALL T ”~
The test report is invalid without signatures of the examiner and approval.
3. ARG R
The test report with defacement will be invalid.

4y AMEGE RO REER T

The test result is only for the received samples.

5 MPAMSHT AW, AEWRBRETELHNRY, GHAT2HE.
Any concerns and questions on the test report should be brought to the testing organization within 15 days after receiving the test
report. the overdue request will not be processed.

6 AP R —BRRE —1H.

Tested samples will be kept for one (1) months unless otherwise required.

7. SRR E TR (SRR & 0o AV IR S L H &R,

Any copied test report is invalid (except complete copy with the stamp of the testing organization).
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Description of Sample Specimen Testing Date
WS /A A193 BTM R #RBE(TEMP): 257
Grade/ Dimension Environmental Conditions | AH X i B (Humidity): 60%
FEmRA @50 X 20mm RFE 1 #.
Sample State 1 piece of specimen of @50 X20mm.
EFRE |
Number of Client

1. AR Macroscopic examination
KU 4% 3% Reference of Test: ASTM E381-01(2012)

B E or i £ SR =i
Item of Test Result of Test Note
Subsurface conditions: S-1
RARK LH 2R B ik B Random conditions: R-1 A1
Etch test for macrostructure and defect Center segregation: C-1 see Fig.1
Other conditions: No defects

1. AR KRG

Fig.1. Etch test for macrostructure and defect
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